
2023 Annual  
and Summary  
Report 

DRINKING
WATER 
SYSTEM



The Corporation of the Municipality of Port Hope 
Works and Engineering Department 

Water Operations 
2023 Annual & Summary Report 

  

1 | P a g e  
 
 

 

 

 

 

 
January 30, 2024 
 
Municipality of Port Hope 
56 Queen Street 
Port Hope, ON 
L1A 3Z9 
  
RE: 2023 Annual and Summary Report – Port Hope Drinking Water System No. 
260058006 

 
Dear Mrs. Candice White: 
  
We are pleased to provide the 2023 Annual and Summary Report for the Municipality of 
Port Hope’s Drinking Water System, as outlined in Section 11 and Schedule 22 of 
Ontario Regulation 170/03, made under the Safe Drinking Water Act 2002. 
 
This report includes information from January 1, 2023, to December 31, 2023. 
[...]
Primary and Post Chlorination Disinfection Chlorine Residuals ............................. 24 

Secondary Disinfection Chlorine Residuals – Distribution System ......................... 24 



The Corporation of the Municipality of Port Hope 
Works and Engineering Department 

Water Operations 
2023 Annual & Summary Report 

  

3 | P a g e  
 
 

 

Supernatant Total Suspended Solids ..................................................................... 25 

Other Parameters ................................................................................................... 26 

Abnormal or Emergency Drinking Water System Operating Conditions ................ 26 

APPENDIX A ................................................................................................................. 27 

Ontario Ministry of the Environment, Conservation and Parks Compliance 
Inspection Results ......................................................................................................... 27 

 

Tables 

Table 1 - Descriptions of Chemical Feed Systems at the Port Hope WTP ...................... 8 

Table 2 - Summary of Annual Chemical Usage at Port Hope WTP ................................ 9 

Table 3 - Summary of Reportable Incidents .................................................................. 11 

Table 4 - Microbiological Testing Summary .................................................................. 11 

Table 5 - Operational Testing Summary ........................................................................ 12 

Table 6 - Summary of additional testing and sampling carried out in accordance 
with the requirement of an Approval, Order, or other Legal Instrument ......................... 12 

Table 7 - Summary of Inorganic parameters tested during this Reporting Period 
or the most recent Sample Results ............................................................................... 13 

Table 8 - Summary of Lead Testing under Schedule 15.1 during this Reporting 
Period ............................................................................................................................ 13 

Table 9 - Summary of Organic parameters sampled during this Reporting Period: ...... 14 

Table 10  - Inorganic or Organic parameter(s) that have exceeded half the 
standard prescribed in Schedule 2 of Ontario Drinking Water Quality Standards ......... 15 

Table 11 - Monthly Summary of Net Daily Raw Water Volumes ................................... 18 

Table 12 - Monthly Summary of Combined Instantaneous Flowrate from 
Membranes ................................................................................................................... 19 

Table 13 - Monthly Summary of Treated Water Flows .................................................. 20 

Table 14 - Monthly Summary of Wastewater Flows ...................................................... 21 

Table 15 - Analysis of Permeate Water Turbidity Data.................................................. 23 



The Corporation of the Municipality of Port Hope 
Works and Engineering Department 

Water Operations 
2023 Annual & Summary Report 

  

4 | P a g e  
 
 

 

Table 16 - Summary of Primary and Post Chlorination Disinfection Free Chlorine 
Residuals ...................................................................................................................... 24 

Table 17 - Summary of Distribution Free Chlorine Residuals ........................................ 25 

Table 18 - Supernatant Discharge Total Suspended Solids .......................................... 25 

Table 19 - Deviations from ODWSOG........................................................................... 26 

 

Figures 

Figure 1 - Historical Flow Comparison .......................................................................... 22 



The Corporation of the Municipality of Port Hope 
Works and Engineering Department 

Water Operations 
2023 Annual & Summary Report 

  

5 | P a g e  
 

2023 Annual Drinking Water System Report 
System Information 
Drinking-Water System Number:   260058006 
Drinking-Water System Name: Port Hope Drinking Water System 
Drinking-Water System Owner: The Corporation of the Municipality of Port Hope 
Drinking-Water System Category: Large Municipal Residential System 
Reporting Period: January 1, 2023 to December 31, 2023 

 
Does your Drinking-Water System serve more than 10,000 people?    
 
Yes 
 
Is your annual report available to the public at no charge on a web site on the 
Internet? 
  
Yes – please visit www.porthope.ca  
 
Location where Summary Report required under O. Reg. 170/03 Schedule 22 will 
be available for inspection.  
 
Port Hope Municipal Town Hall 
56 Queen Street 
Port Hope, ON L1A 3Z9 
 
*Also available at the Municipal Libraries (Mary J Benson Branch and The Hub in Canton) 
and the Water Treatment Plant. 
 
List all Drinking-Water Systems (if any), which receive all of their drinking water 
from your system: 

N/A 

Indicate how you notified system users that your annual report is available and is 
free of charge.  

[X] Public access/notice via the web      

[X] Public access/notice via Government Office 

[  ] Public access/notice via a newspaper    

[X] Public access/notice via Public Request 

http://www.porthope.ca/


The Corporation of the Municipality of Port Hope 
Works and Engineering Department 

Water Operations 
2023 Annual & Summary Report 

  

6 | P a g e  
 

[X] Public access/notice via a Public Library      

[  ] Public access/notice via other method: 

Description of the Drinking Water System 

Port Hope Drinking Water System is classified as Large Municipal Residential System 
and consists of the Water Treatment Plant (WTP) and the Distribution System. The WTP 
provides ultrafiltration water treatment for the water system.  The WTP is located at 35 
Marsh St in the Municipality of Port Hope, County of Northumberland, Ontario. The 
Municipality is the Owner and Operator of the Port Hope Drinking Water System that 
serves the community of Port Hope with a population of approximately 16,800. 

Drinking Water Quality Management System 

Port Hope Drinking Water System is operated by an accredited Operating Authority and 
in accordance with the Municipal Drinking Water Licence # 146-101, the Drinking Water 
Works Permit # 146-201 and the Municipality’s Drinking Water Quality Management 
System Operational Plan # 146-401. 

The following describes the components of the Port Hope Drinking Water System: 

Raw Water Source  

The water supply for Port Hope WTP is obtained from Lake Ontario.  Lake Ontario water 
is of good quality and can be described as a large body of clear-coloured water with low 
turbidity. The Lake water’s temperature ranges from 0°C (winter) to approximately 25°C 
(summer). The raw water source is classified as surface water, which means that it is 
considered to be an unprotected source. Raw water requires full treatment at Port Hope’s 
WTP to make it drinkable or potable. 

Intake Structure 

Raw water is taken into a 750 mm diameter intake pipe through the intake structure.  The 
existing intake structure and 750 mm intake piping was retrofitted to include a 900 mm on 
shore addition. The intake is utilized to draw water from Lake Ontario to the low lift 
pumping station. The low lift pumping station is where water undergoes coarse screening. 

Raw Water Pumping 

The raw water pumping station consists of several raw water chambers, one (1) raw water 
travelling screen, two (2) manually cleaned screens (i.e., for standby purposes), and three 
(3) low lift pumps (with provision for a fourth). Raw water is dosed as required with chlorine 



The Corporation of the Municipality of Port Hope 
Works and Engineering Department 

Water Operations 
2023 Annual & Summary Report 

  

7 | P a g e  
 

for Zebra Mussel control prior to the ultrafiltration process. The raw water quality is 
monitored by Operations staff at the WTP. 

Water Treatment  

Facility Type Facility Name Class Certificate No. Issue Date 
Water 
Treatment 
Plant 

Port Hope Water 
Treatment Plant II WT No. 3552 July 25, 2005 

 
Raw water is treated by passing through the ultrafiltration system. The ultrafiltration 
process removes organics and solids as well as safeguards against giardia and 
cryptosporidium contamination. The water treatment facilities consist of a Zenon 
ZeeWeed 1000 membrane ultrafiltration system which includes four (4) membrane tanks 
(each tank contains two (2) filtration cassettes with a total capacity for four cassettes) and 
associated cleaning and backwashing equipment. Following ultrafiltration, filtered water 
is disinfected by using a chlorine gas system (primary disinfection).  The post-chlorination 
is used to maintain a fixed chlorine residual level in the water leaving the WTP.  Following 
the disinfection process, the water is pumped to the distribution system. Five (5) high lift 
pumps (with provision for a sixth) pump treated water to the distribution system.  The 
WTP has a rated capacity of 20,300 m3/day.  It is expected that this capacity will provide 
potable water to the Municipality of Port Hope for a period greater than the 20-year 
planning period. 
 
Process Wastewater System 

The WTP provides process residue management consisting of equalization storage and 
solids separation.  Two (2) equalization tanks precede two (2) parallel tube settling units.  
Settled solids at the base of each wastewater clarifier are pumped via a sewage pumping 
station (located outside the WTP) to the sanitary sewer. The wastewater supernatant is 
continuously analyzed for total chlorine residual and dechlorinated prior to a discharge to 
Lake Ontario. 

Water Distribution System 

Facility Type Facility Name Class Certificate No. Issue Date 
Distribution 
System 

Port Hope Water 
Distribution  III WD No. 719 April 22, 2007 

 
Due to Port Hope’s hilly terrain, the community has been divided into two pressure zones. 
Zone 1 is located in the lower elevation areas (east end) of the community, whereas Zone 



The Corporation of the Municipality of Port Hope 
Works and Engineering Department 

Water Operations 
2023 Annual & Summary Report 

  

8 | P a g e  
 

2 is located in the higher elevation areas (west end).  Zone 2 pressure and flows are 
maintained via a booster pumping station, elevated water tower and an in-ground 
reservoir/ pumping station. Zone 1 pressure and flows are maintained via the WTP 
pumping station and standpipe. 
 
Water Storage Facilities  

At the WTP, potable water storage consists of twined reservoirs that have a total rated 
capacity of 4943 m3. Off-site storage facility in Zone 1 includes a standpipe with a rated 
capacity of 1,080 m3. Storage facilities in Zone 2 include an in-ground reservoir with a 
rated capacity of 2,270 m3 and an elevated tank that can hold up to 3,000 m3 of water. 

Supervisory Control and Data Acquisition (SCADA) 

The SCADA system consists of numerous PLC and computer systems that controls and 
monitors the drinking water system, while always tracking the water quality. Operational 
staff monitor and control these systems to ensure their proper operation and water quality.  
All Operational Staff for Port Hope Drinking Water System are fully certified by the Ministry 
of the Environment, Conservation and Parks (MECP). 

List all water treatment chemicals used over this reporting period: 

Chemical Systems 

All chemicals and materials used in the operation of the Port Hope Drinking Water System 
which came into contact with drinking water, met the AWWA and the ANSI safety criteria 
standards NSF/60 and NSF/61. 

Table 1 - Descriptions of Chemical Feed Systems at the Port Hope WTP 

Treatment 
System Chemical Purpose 

Chemical 
Concentration 

(%) 
Membrane 
Filtration 

Sodium 
Hypochlorite 

Membrane cleaning (CEB & high 
pH CIP) 12 

Membrane 
Filtration Citric Acid Membrane cleaning (low pH CIP) 50 

Membrane 
Filtration 

Hydrochloric 
Acid Membrane cleaning (low pH CIP) 30 - 40 

Membrane 
Filtration 

Sodium 
Bisulphite 

Dechlorination of membrane 
cleaning wastewater 38 

Membrane 
Filtration 

Sodium 
Hydroxide Membrane wastewater pH control  50 



The Corporation of the Municipality of Port Hope 
Works and Engineering Department 

Water Operations 
2023 Annual & Summary Report 

  

9 | P a g e  
 

Treatment 
System Chemical Purpose 

Chemical 
Concentration 

(%) 
Membrane 
Filtration 

Polyaluminum 
Chloride Membrane Pre-treatment N/A 

Waste 
Residual 
Management 
System  

Sodium 
Bisulphite 

Dechlorination of wastewater 
supernatant from 
clarifier/thickeners 

38 

Disinfection 
Systems  Chlorine gas 

• Zebra mussel control  
• Primary disinfection at inlet of 

chlorine contact chambers 
• Secondary disinfection at high 

lift chambers  

100 

 

Table 2 - Summary of Annual Chemical Usage at Port Hope WTP 

Treatment System Chemical Volume (Litre) or 
Weight (kg) 

Range of Monthly 
Quantities Used 

Membrane Filtration Sodium Hypochlorite 19,565 L 1,392 – 2,147 L 
Membrane Filtration Citric Acid 6,682 L 419 - 851 L 
Membrane Filtration Hydrochloric Acid 860 L 40 – 100 L 
Membrane Filtration Sodium Bisulphite 9,757 L 771 – 1,024 L 
Membrane Filtration Sodium Hydroxide 4,409 L 225 – 556 L 

Membrane Filtration Poly-aluminum 
Chloride 4,138 L 291 – 491 L 

Waste Residual 
Management 
System  

Sodium Bisulphite 
- 
 

Combined with 
membrane volumes 

Disinfection 
Systems  

Chlorine gas for 
Zebra mussel control  - Volume included in 

Primary disinfection 

Disinfection 
Systems 

Chlorine gas for 
primary disinfection at 
inlet of chlorine 
contact chambers 

4,905 kg 288 – 558 kg 

Disinfection 
Systems 

Chlorine gas for 
secondary 
disinfection at high lift 
chambers 

320 kg 7 – 75 kg 

 
Were any significant expenses incurred to?  
[X] Install required equipment 



The Corporation of the Municipality of Port Hope 
Works and Engineering Department 

Water Operations 
2023 Annual & Summary Report 

  

10 | P a g e  
 

[X] Repair required equipment 

[X] Replace required equipment      

Please provide a brief description and a breakdown of monetary expenses 
incurred: 

Preventative maintenance activities for equipment are scheduled and completed routinely 
along with other lifecycle replacement needs.  In addition to the PM activities, the following 
capital expenditures were incurred throughout this Reporting Period. 

 
Notices submitted in accordance with subsection 18(1) of the Safe Drinking Water 
Act or section 16-4 of Schedule 16 of O.Reg.170/03 and reported to Spills Action 
Centre during this Reporting Period: 
 

Description Monetary Expenses 

Zone 1 Floating Storage Detailed Design $132,211 

Replacement of Air Compressors 91A & B $37,291 
Watermain Reconstruction on Walton Street from Church 
Street to Pine Street $7,168 

Upgrade Booster Station Pump P2503 and  
Additional Generator $40,537 in design work 

WTP Roof and Drain Replacement $682,000 

Drain Recirculation Pump Refurbishment $5,500 

CIP Immersion Heater Replacement $9,753 
High Lift Pump P4305 Inspection  
and Refurbishment $40,200 

Neptune Water Meter Replacement Program $9,128 

Cathodic Protection Croft Street $76,473 

CIP Line Replacement of Corroded Section  $6,983 

Little Hope Street and Sullivan Street Upgrades $24,115 



The Corporation of the Municipality of Port Hope 
Works and Engineering Department 

Water Operations 
2023 Annual & Summary Report 

  

11 | P a g e  
 

Table 3 - Summary of Reportable Incidents 

Incident Date Parameter Result Unit of 
Measure Corrective Action 

Corrective 
Action 

Completed 

June 29, 
2023 

Adverse 
Test Result 
E. Coli 
(EC) and 
Total 
Coliform 
(TC) at 
Lakeshore 
Road 
Sample 
Station 

EC – 38  
TC – 38  cfu/100mL 

Affected area was isolated. 
Boil Water Advisory (BWA) 
issued by Health Unit (HU) 
for isolated area of concern 
(Lakeshore Road – Strachan 
Street to Shortt Street).  
Thoroughly flushed 
watermain and installed a 
bleeder line on the closest 
hydrant to dead end to 
provide continuous flow to 
maintain proper disinfection. 
Two (2) sets of 
bacteriological samples were 
taken, at least 24 hours 
apart. Results were negative 
for EC and TC.  BWA was 
lifted by HU. 

2023.07.01 

 

Microbiological Testing completed under Schedule 10, 11, or 12 of Regulation 
170/03 during this Reporting Period: 
 
Table 4 - Microbiological Testing Summary 

Type of 
Sample 

Number of 
Samples  

Range of 
E.Coli Or 

Fecal 
Results 

(min #) – 
(max #) 

Range of Total 
Coliform Results 
(min #) – (max #) 

Number 
of HPC 

Samples 

Range of 
HPC 

Results 
(min #) – 
(max #) 

Raw 52 0-NDOGT1 0-NDOGT1 N/A N/A 
Treated 52 0 0 52 0-2 
Distribution 390 0 - 38 0 - 38 390 0-980 

 

 
1 NDOGT stands for No DATA: Overgrown with Target Bacteria. Prior, and subsequent 
data sets within normal range. 



The Corporation of the Municipality of Port Hope 
Works and Engineering Department 

Water Operations 
2023 Annual & Summary Report 

  

12 | P a g e  
 

Operational Testing completed under Schedule 7, 8, or 9 of Regulation 170/03 
during the Reporting Period covered by this Annual Report: 
 
Table 5 - Operational Testing Summary 

Parameters 
Number of 

Grab 
Samples2 

Range of Results 
(min #)-(max #) 

Annual 
Average 

Unit of 
Measure 

Raw Turbidity 8760 0.00 – 100.00 2.24 NTU 
Treated Turbidity 8760 0.00 – 2.00 0.05 NTU 
Primary Chlorine 8760 0.69 – 4.37 1.36 mg/L 
Post-Chlorination 
Chlorine 8760 0.52 – 3.39 1.59 mg/L 

Distribution Chlorine  
(Grab Samples) 1419 0.62 – 2.20 1.41 mg/L 

Distribution Chlorine 
(Reservoir) 8760 1.18 – 3.47 1.50 mg/L 

Distribution Chlorine 
(Elevated Tank) 8760 1.03 – 3.17 1.49 mg/L 

Fluoride (If the DWS 
provides Fluoridation) N/A N/A N/A N/A 

 

Table 6 - Summary of additional testing and sampling carried out in accordance 
with the requirement of an Approval, Order, or other Legal Instrument 

Date of legal 
instrument issued Parameter  Date Sampled 

Result 
(min#) – 
(max #) 

Unit of 
Measure 

August 26, 2020 
Municipal Drinking 
Water License 146-

101 

Process 
Wastewater, Total 
Chlorine Residual 

Continuously 
0.00 

Annual 
Average 

mg/L 

August 26, 2020 
Municipal Drinking 
Water License 146-

101 

Process 
Wastewater, Total 
suspended solids 

Monthly 
11.75 

Annual 
Average 

mg/L 

August 26, 2020 
Municipal Drinking 
Water License 146-

101 

Uranium  
(Treated Water) Weekly 0.349-0.891 ug/L 

August 26, 2020 Arsenic Weekly 0.50-1.10 ug/L 
 

2 For continuous monitors, 8760 is used as the number of samples. 



The Corporation of the Municipality of Port Hope 
Works and Engineering Department 

Water Operations 
2023 Annual & Summary Report 

  

13 | P a g e  
 

Municipal Drinking 
Water License 146-

101 

(Treated Water) 

 

Table 7 - Summary of Inorganic parameters tested during this Reporting Period or 
the most recent Sample Results 

Parameter Sample Date Result Value Unit of 
Measure Exceedance 

Antimony August 9, 2023 0.6 <MDL ug/L No 
Arsenic August 9, 2023 1.0 ug/L No 
Barium August 9, 2023 21.7 ug/L No 
Boron August 9, 2023 20 ug/L No 
Cadmium August 9, 2023 0.003<MDL ug/L No 
Chromium August 9, 2023 0.18 ug/L No 
Lead3 N/A    
Mercury August 9, 2023 0.01 <MDL ug/L No 
Selenium August 9, 2023 0.26 ug/L No 
Sodium August 9, 2023 14.2 mg/L No 
Uranium August 9, 2023 0.395 ug/L No 
Fluoride August 9, 2023 0.12 mg/L No 
Nitrite April 4, 2023 0.003 <MDL mg/L  No 

Nitrate April 4, 2023 0.539 (MAX for 
year) mg/L No 

 

Table 8 - Summary of Lead Testing under Schedule 15.1 during this Reporting 
Period 

Sampling 
Period Location Type Number of 

Samples 

Range of Lead 
Results (ug/L), 
(min – max) 

Number of 
Exceedances 

Winter 
Sampling 
Period4 

 0   

 
3 Only for drinking water systems testing under Schedule 15.2; this includes large 
municipal non-residential systems, small municipal non-residential systems, non-
municipal seasonal residential systems, large non-municipal non-residential systems, 